



TEST REPORT

Report No. : CH:TX:3420058881

DATE : 25/09/2012



ECOMILLS

340/2B SAYANAVARAM POONERI,, THIRUVALLUR, TAMILNADU
INDIA

CONTACT PERSON : PURUSHOTHAMAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	MAT TYRE TILES	
FIBRE CONTENT	NYLON TYRE/SYNTHETIC GLUE/MESH BACKING	
ARTICLE NO./REF.NO.	901	
SAMPLE RECD ON	21/09/2012	TESTING PERIOD : 21/09/2012 - 25/09/2012
TEST(S) REQUESTED	FLAMMABILITY	

Per pro SGS India Private Ltd.

Anitha.J

Lab Manager

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at anitha_jeyaraj@sgs.com

JOE No. : 1242837313

Page 1 of 2

Control No.:3425063296

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd.

Consumer Testing Services, 28 B/1 (SP),28 B/2 (SP),Second Main Road,Ambattur Industrial Estate,Ambattur,Chennai-600 058 Phone:91-44-66081600, Fax:91-44-66081700

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : CH:TX:3420058881

DATE : 25/09/2012



R E S U L T S

FLAMMABILITY

16 CFR 1630 (FF-1-70)

THE NEAREST DISTANCE FROM BURNT AREA TO THE FRAME EDGE(Inch)

ORIGINAL

1	3.8 in
2	3.7 in
3	3.8 in
4	3.8 in
5	3.8 in
6	3.8 in
7	3.7 in
8	3.8 in

OBSERVATIONS:

8 No. of specimen of the eight tested in which the charred area, from the centre of the hole of dia. 8", does not extend within 1"of the edge of the hole in the flattening frame.

INTERPRETATION OF THE RESULT: Meets the acceptance criteria.

ACCEPTANCE CRITERIA: At least seven out of eight individual specimen of a carpet of rug shall meet the test criterion.

TEST CRITERION: The charred portion of a tested specimen shall not extend to within 1" of the edge of the hole in the flattening frame at any point.

***** End of Report*****

This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at anitha_jeyaraj@sgs.com

JOE No. : 1242837313

Page 2 of 2

Control No.:3425063296

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd.

Consumer Testing Services, 28 B/1 (SP),28 B/2 (SP),Second Main Road,Ambattur Industrial Estate,Ambattur,Chennai-600 058 Phone:91-44-66081600, Fax:91-44-66081700

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com

Member of the SGS Group (SGS SA)